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9.000 GHz 13.000 GHz 1.000 MHz 1241032 GHz -44.38 dBm -31.38 dB 5.000 GHz 13.000 GHz 1.000 MHz 12,40032 GHz -44.44 dBm -31.44 d8
12,000 GHz 19.500 GHz 1.000 MHz 1579404 GHz -41,66 dBm -22.66 d& 13.000 GHz 19,500 GHz 1.000 MHz 1579154 GHz -41.53 dBém -22,53 de
- —_— - —_—
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SPORTON LAB.

FCC RADIO TEST REPORT Report No. :FG021246-01B

LTE Band 2/ 1.4MHz

Highest Channel / QPSK

Highest Channel / 16QAM

= o
7 L v
Ref Level 0.00 dBm  Offset 12,20 d8 Mode Auto Sweep Ref Level 0.00 dBm  Offset 12.20 db Mode Auto Sweep
SGL Count 100/100 SGL Count 1007100
(@1 AvgPwr (@1 AvgPwr
Limit ctnrrk pafs Limit Tmck PA
-10 ddRR—FBLRIOUS LINE ABS BARS _10 ddRE—BPLRIOUS |INE ARS PASS
SPURIOUS_LINE_ABS, SPURIOUS_LINE_ABS
20 db -20 dB
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-40 dB -40 dB
et m——,—-—’%‘ R ~ T PN IS VR c'n M""‘"""’%« N A PRSP VP
-60 db 60 dB
70 dBm 70 dBm
-80 dBm -80 dBm
-50 dBm -50 dBm
Start 30.0 MHz 40006 pts Stop 19.5 GHz Start 30.0 MHz 40006 pts Stop 19.5 GHz
Spurious Emissions Spurious Emissions
Range Low | RangeuUp | RBW Frequency Power Abs | Rangelow | Rangeup | RBW | Frequency | Power Abs ALimit
30.000 MHz 1,000 GHz 1.000 MHz 862,08646 MHz -46.,30 dBm 30.000 MHz 1.000 GHz 1.000 MHz 920,74213 MHz -46,38 dém -33.38 d8
1.000 GHz 1.840 GHz 1.000 MHz 1.71721 GHz -46.55 dBm 1.000 GHz 1.840 GHz 1.000 MHz 1.11439 GHz -46.65 dBm -33.65 dB
1,920 GHz 3.000 GHz 1.000 MHz 298722 GHz -45,64 dBm 1.920 GHz 3,000 GHz 1.000 MHz 262051 GHz -45.73 dém -32.73 d8
3.000 GHz 9.000 GHz 1.000 MHz 6,99842 GHz -41.40 dBm 3.000 GHz 9.000 GHz 1.000 MHz 6.99492 GHz -41.47 dBm -28.47 d8
9.000 GHz 13.000 GHz 1.000 MHz 12,40682 GHz -44.49 dBm 5.000 GHz 13.000 GHz 1.000 MHz 10.56655 GHz -44.50 dBm -31.50 dg
12,000 GHz 19.500 GHz 1.000 MHz 1579204 GHz -41.58 dBm -28.58 dB 13.000 GHz 19,500 GHz 1.000 MHz 1579354 GHz -41.80 dBém -22.80 d&
X [ ]

LTE Band 2 / 3MHz

Lowest Channel / QPSK

Lowest Channel / 16QAM

pectrum L pectrum
Ref Level 0.00 dm  Offset 12.20 d8 Mode Auto Sweep Ref Level 0.00 dem  Offset 12.20 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
(@1 AvgPwr @1 AvgPwr
Limit fthnrk PARS Limit Gheck PAES
-10 4R —fRURIOUS JINE ARS PARS _10 ddpE—HPURIOUS ) INE ABS PABS
SPURIOUS_LINE_ABS, SPURIOUS_LINE_ABS,
20 dB -20 B
30 dB 30 dB
40 db -40 dB
M?‘"ﬁ D mn e, PRPRH T, - P PP N
FI - APt e o . - B e s, e
-60 dB -60 dB
-70 dBm -70 dBm
-80 dBm -80 dBm
-00 dBm: -00 dBm
Start 30.0 MHz 20006 pts Stop 19.5 GHz Start 30.0 MHz 40006 pts Stop 19.5 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency Power Abs | Rangelow | Rangeup | RBW | Frequency |  Power Abs ALimit
30.000 MHz 1,000 GHz 1.000 MHz 256,62418 MHz -46.65 dBm 30.000 MHz 1.000 GHz 1.000 MHz 256,62418 MHz -46.65 dém -33.65 d8
1.000 GHz 1.840 GHz 1.000 MHz 1.41328 GHz -48.20 dBm -35.20 dB 1.000 GHz 1.840 GHz 1.000 MHz 1.41328 GHz -48.20 dBém -35.20 dg
1,920 GHz 3.000 GHz 1.000 MHz 266261 GHz -46,67 dBm -33.67 dB 1.920 GHz 3,000 GHz 1.000 MHz 266261 GHz -46,67 dBm -33.67 d&
3.000 GHz 9.000 GHz 1.000 MHz 6.99942 GHz -40.70 dBm -27.70 dB 3.000 GHz 9.000 GHz 1.000 MHz 699942 GHz -40.70 dém -27.70 d8
9.000 GHz 13.000 GHz 1.000 MHz 12,39283 GHz -45.40 dBm -32.40 dB 5.000 GHz 13.000 GHz 1.000 MHz 12,39283 GHz -45.40 dBm -32.40 d8
12,000 GHz 19.500 GHz 1.000 MHz 1799737 GHz -44,23 dBm -21.23 d8 13.000 GHz 19.500 GHz 1.000 MHz 1799737 GHz -44,23 dBm -31.23 d&
Date Date 16:03:05
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SPORTON LAB.
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Report No. :FG021246-01B

LTE Band 2 / 3MHz

Middle Channel / QPSK

Middle Channel / 16QAM

FAX . 886-3-328-4978

Spectrum ué:' Spectrum ué-’
Ref Level 0.00 dBm  Offset 12.20 d Mode Auto Sweep Ref Level 0.00 dem  Offset 12.20 dB Mode Auto Sweep
SGL Count 1004100 SGL Count 100/100
@1 avgPwr @1 avgPwr
Limit ctnrrk pafs Limit Tmck
-10 ddRR—FBLRIOUS LINE ABS BARS _10 ddRE—BPLRIOUS |INE ARS
SPURIOUS_LINE_ABS, SPURIOUS_LINE_ABS
-20de -20dp
30 d8 30 dB
-40 dg -40 dp
it i L e R il A T e s A
FR— PPl e L, - AP
-60 dei -60 db
-70 dBm -70 dBm
-80 dBm -80 dBm
-80 dem -80 dBm
Start 30.0 MHz 40006 pts Stop 19.5 GHz Start 30.0 MHz 40006 pts Stop 19.5 CHz
Spurious Emissions Spurious Emissions
Range Low | RangeuUp | RBW Frequency |  Powerabs | Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit
30.000 MHz 1,000 GHz 1.000 MHz 256.62419 MHz -46.65 dBm 30.000 MHz 1.000 GHz 1.000 MHz 256.62419 MHz -46,65 dém -33.65 d8
1.000 GHz 1.840 GHz 1.000 MHz 1.41328 GHz -48.20 dBm 1.000 GHz 1.840 GHz 1.000 MHz 1.41328 GHz -48.20 dBm -35.20 dB
1.920 GHz 3.000 GHz 1.000 MHz 266261 GHz -46.67 dBm 1,920 GHz 3,000 GHz 1.000 MHz 266261 GHz -46,67 dBm -33.67 d8
3.000 GHz 9.000 GHz 1.000 MHz 699942 GHz -40.70 dBm 3.000 GHz 9.000 GHz 1.000 MHz 699942 GHz -40.70 dBm -27.70 dB
9.000 GHz 13.000 GHz 1.000 MHz 12,39283 GHz -45.40 dBm 9.000 GHz 13.000 GHz 1.000 MHz 12,39283 GHz -45.40 dBm -32.40 d8
12,000 GHz 19.500 GHz 1.000 MHz 1799737 GHz -44,23 dBm -21.23 d8 13.000 GHz 19.500 GHz 1.000 MHz 1799737 GHz -44,23 dBm -31.23 d&
16:03:08 Date: L7.MAY.2020
Spectrum L Spectrum -
Ref Level 0.00 dBm  Offset 12.20 d Mode Auto Sweep Ref Level 0.00 dem  Offset 12.20 dB Mode Auto Sweep
SGL Count 1004100 SGL Count 100/100
(@1 AvgPwr (@1 AvgPwr
Limit fthnrk PARS Limit Gheck
.10 ddRR—HPLIRIOUS JINF_ARS p .10 dghE—$PLRIOUS } INF_ARS
S_LINE_ARS, SPURIOUS_LINE_ABS,
20 dB
30 dB
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e aanatil L e R il A T e e
FR— PPl e L, - AP
-60 dei -60 db
-70 dBm -70 dBm
-80 dém -80 dBm
-00 dBm: -00 dBm
Start 30.0 MHz 40006 pts Stop 19.5 GHz Start 30.0 MHz 40006 pts Stop 19.5 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Powerabs | Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit
30.000 MHz 1,000 GHz 1.000 MHz 256,62418 MHz -46.65 dBm 30.000 MHz 1.000 GHz 1.000 MHz 256,62418 MHz -46.65 dém -33.65 d8
1.000 GHz 1.840 GHz 1.000 MHz 1.41328 GHz -48.20 dBm -35.20 dB 1.000 GHz 1.840 GHz 1.000 MHz 1.41328 GHz -48.20 dém -35.20 d8
1,920 GHz 3.000 GHz 1.000 MHz 266261 GHz -46.,67 dBm -33.67 dB 1,920 GHz 3,000 GHz 1.000 MHz 266261 GHz -46,67 dBm -33.67 d&
3.000 GHz 9.000 GHz 1.000 MHz 699942 GHz -40.70 dBm -27.70 dB 3.000 GHz 9.000 GHz 1.000 MHz 699942 GHz -40.70 dBm -27.70 dB
9.000 GHz 13.000 GHz 1.000 MHz 12,39283 GHz -45.40 dBm -32.40 dB 9.000 GHz 13.000 GHz 1.000 MHz 12,39283 GHz -45.40 dBm -32.40 d8
12,000 GHz 19.500 GHz 1.000 MHz 1799737 GHz -44,23 dBm -21.23 d8 13.000 GHz 19.500 GHz 1.000 MHz 1799737 GHz -44,23 dBm -31.23 d&
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SPORTON LAB.
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LTE Band 2 / 5MHz

Lowest Channel / QPSK

Lowest Channel / 16QAM

FAX . 886-3-328-4978

Spectrum ué:' Spectrum ué-’
Ref Level 0.00 dBm  Offset 12.20 d Mode Auto Sweep Ref Level 0.00 dem  Offset 12.20 dB Mode Auto Sweep
SGL Count 1004100 SGL Count 100/100
@1 avgPwr @1 avgPwr
Limit ctnrrk pafs Limit Tmck
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-80 dem -80 dBm
Start 30.0 MHz 40006 pts Stop 19.5 GHz Start 30.0 MHz 40006 pts Stop 19.5 CHz
Spurious Emissions Spurious Emissions
Range Low | RangeuUp | RBW Frequency |  Powerabs | Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit
30.000 MHz 1,000 GHz 1.000 MHz 256.62419 MHz -46.65 dBm 30.000 MHz 1.000 GHz 1.000 MHz 256.62419 MHz -46,65 dém -33.65 d8
1.000 GHz 1.840 GHz 1.000 MHz 1.41328 GHz -48.20 dBm 1.000 GHz 1.840 GHz 1.000 MHz 1.41328 GHz -48.20 dBm -35.20 dB
1.920 GHz 3.000 GHz 1.000 MHz 266261 GHz -46.67 dBm 1,920 GHz 3,000 GHz 1.000 MHz 266261 GHz -46,67 dBm -33.67 d8
3.000 GHz 9.000 GHz 1.000 MHz 699942 GHz -40.70 dBm 3.000 GHz 9.000 GHz 1.000 MHz 699942 GHz -40.70 dBm -27.70 dB
9.000 GHz 13.000 GHz 1.000 MHz 12,39283 GHz -45.40 dBm 9.000 GHz 13.000 GHz 1.000 MHz 12,39283 GHz -45.40 dBm -32.40 d8
12,000 GHz 19.500 GHz 1.000 MHz 1799737 GHz -44,23 dBm -21.23 d8 13.000 GHz 19.500 GHz 1.000 MHz 1799737 GHz -44,23 dBm -31.23 d&
16:03:08 Date: L7.MAY.2020
Spectrum L Spectrum -
Ref Level 0.00 dBm  Offset 12.20 d Mode Auto Sweep Ref Level 0.00 dem  Offset 12.20 dB Mode Auto Sweep
SGL Count 1004100 SGL Count 100/100
(@1 AvgPwr (@1 AvgPwr
Limit fthnrk PARS Limit Gheck
.10 ddRR—HPLIRIOUS JINF_ARS p .10 dghE—$PLRIOUS } INF_ARS
S_LINE_ARS, SPURIOUS_LINE_ABS,
20 dB
30 dB
-40 dg -40 dp
it i L e R il A T e s A
FR— PPl e L, - AP
-60 dei -60 db
-70 dBm -70 dBm
-80 dém -80 dBm
-00 dBm: -00 dBm
Start 30.0 MHz 40006 pts Stop 19.5 GHz Start 30.0 MHz 40006 pts Stop 19.5 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Powerabs | Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit
30.000 MHz 1,000 GHz 1.000 MHz 256,62418 MHz -46.65 dBm 30.000 MHz 1.000 GHz 1.000 MHz 256,62418 MHz -46.65 dém -33.65 d8
1.000 GHz 1.840 GHz 1.000 MHz 1.41328 GHz -48.20 dBm -35.20 dB 1.000 GHz 1.840 GHz 1.000 MHz 1.41328 GHz -48.20 dém -35.20 d8
1,920 GHz 3.000 GHz 1.000 MHz 266261 GHz -46.,67 dBm -33.67 dB 1,920 GHz 3,000 GHz 1.000 MHz 266261 GHz -46,67 dBm -33.67 d&
3.000 GHz 9.000 GHz 1.000 MHz 699942 GHz -40.70 dBm -27.70 dB 3.000 GHz 9.000 GHz 1.000 MHz 699942 GHz -40.70 dBm -27.70 dB
9.000 GHz 13.000 GHz 1.000 MHz 12,39283 GHz -45.40 dBm -32.40 dB 9.000 GHz 13.000 GHz 1.000 MHz 12,39283 GHz -45.40 dBm -32.40 d8
12,000 GHz 19.500 GHz 1.000 MHz 1799737 GHz -44,23 dBm -21.23 d8 13.000 GHz 19.500 GHz 1.000 MHz 1799737 GHz -44,23 dBm -31.23 d&
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. :FG021246-01B

LTE Band 2 / 5MHz

Highest Channel / QPSK

Highest Channel / 16QAM

pectrum - Spectrum -
Ref Level 0.00 dBm Offset 12.20 dg Mode Auto Sweep Ref Level 0.00 dBm  Offset 12.20 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
(@1 avgPwr (@1 avgPwr
Limit Cthvrk pafs Limit PAES
-10 ddRE—HRURIOUS LINE ABS PAES _10 ddne NE_ABS PASS
SPURIOUS_LINE_ABS, SPURIOUS_LINE_ABS
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st e Al hd e, S At ~
-60 dB -60 dB
-70 dBm -70 dBm
-80 dBm -80 dBm
-0 dBém -90 dém
Start 30.0 MHz 40006 pts Stop 19.5 GHz Start 30.0 MHz 40006 pts S[D_E 19.5 GHz
Spurious Emissions Spurious Emissions
Range Low | RangeuUp | RBW Frequency |  Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit
30.000 MHz 1,000 GHz 1.000 MHz 256.62419 MHz -46.65 dBm -33.65 dé 20.000 MHz 1.000 GHz 1.000 MHz 256.62419 MHz -46,65 dém -33.65 d8
1.000 GHz 1.840 GHz 1.000 MHz 1.41328 GHz -48.20 dBm -35.20 db 1.000 GHz 1.840 GHz 1.000 MHz 1.41328 GHz -48.20 dém -35.20 dB
1,920 GHz 3.000 GHz 1.000 MHz 2.66261 GHz -46,67 dBm -23.67 d& 1.920 GHz 3.000 GHz 1.000 MHz 2,66261 GHz -46.67 dBm -32.67 d&
3.000 GHz 9.000 GHz 1.000 MHz 6.99942 GHz -40.70 dBm -27.70 db 3.000 GHz 9.000 GHz 1.000 MHz 6.99942 GHz -40.70 dBém -27.70 d8
9.000 GHz 13,000 GHz 1.000 MHz 1239283 GHz -45,40 dém -32.40 dB 9.000 GHz 13.000 GHz 1.000 MHz 12,39283 GHz -45.40 dBm -32.40 dB
12,000 GHz 19.500 GHz 1.000 MHz 1799737 GHz -44,23 dBm -21.23 d8 13.000 GHz 19.500 GHz 1.000 MHz 1799737 GHz -44,23 dBm -31.23 d&
pectrum - pectrum -
Ref Level 0.00 dBm Offset 12.20 dB Mode Auto Sweep Ref Level 0.00 dBm Offset 12.20 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
(@1 fvgPwr (@1 fvgPwr
Limit (Lh?rk PaEs Limit tLhnck PAES
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hamonfinplm v famepefryres
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-80 dBm -80 dBm
-90 dBm -90 dBm
Start 30.0 MHz 40006 pts Stop 19.5 GHz Start 30.0 MHz 40006 pts Stop 19.5 GHz
Spurious Emissions Spurious Emissions
Range Low | Range Up | RBW | Frequency |  Powerabs | ALimit | Rangelow | Rangeup | RBW Frequency | PoweraAbs | ALimit
30.000 MHz 1.000 GHz 1.000 MHz 940.13243 MHz -47.04 dBm -34.04 dB 30.000 MHz 1.000 GHz 1.000 MHz 993.94053 MHz -47.00 dBm -34.00 d8
1.000 GHz 1.840 GHz 1.000 MHz 1.46912 GHz -47.48 dBm -34.48 db 1.000 GHz 1.840 GHz 1.000 MHz 1.02414 GHz -47.54 dBm -34.54 dB
1.920 GHz 3.000 GHz 1.000 MHz 2.48987 GHz -46.16 dBm -33.16 dB 1.920 GHz 3.000 GHz 1.000 MHz 2.94404 GHz -46.26 dém -33.26 dB
3.000 GHz 9.000 GHz 1.000 MHz 6.93192 GHz -42.03 dém -29.03 db 3.000 GHz 9.000 GHz 1.000 MHz 6.92642 GHz -41.98 dBm -28.98 dB
9.000 GHz 13,000 GHz 1.000 MHz 10.58605 GHz -42,02 dém -29.02 dB 9.000 GHz 13.000 GHz 1.000 MHz 1063455 GHz -41.98 dBm -28.98 dB
12.000 GHz 19.500 GHz 1.000 MHz 15.82253 GHz -39.01 dBém -26.01 dB 13.000 GHz 19.500 GHz 1.000 MHz 17 60340 GHz -38.88 dBm -25.88 dB
)i A N i
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. :FG021246-01B

LTE Band 2/ 10MHz

Middle Channel / QPSK

Middle Channel / 16QAM

pectrum

Ref Level 0.00 dBm
SGL Count 100/100

Offset 12.20 d8 Mode Auto Sweep

pectrum

Ref Level 0.00 dBm
SGL Count 1004100

Offset 12.20 dB Mode Auto Sweep

(@1 £vgpwr (@31 £vgrwr
Limit ‘Lh:-rk PARS Lirmit nLhr-rk PARS
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Start 30.0 MHz 40006 pts Stop 19.5 GHz Start 30.0 MHz 40006 pts Stop 19.5 GHz
Spurious Emissions Spurious Emissions
Range Loww | RangeUp | RBW Frequency |  Powerabs | ALimit | Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit
30.000 MHz 1.000 GHz 1.000 MHz 861.60170 MHz -47.29 dBm -34.29 dB 30.000 MHz 1.000 GHz 1.000 MHz 950.31234 MHz -46.99 dBm -33.99 dB
1.000 GHz 1,840 GHz 1.000 MHz 1.57574 GHz -47.53 dBm -34.53 dB 1.000 GHz 1.840 GHz 1.000 MHz 1.18492 GHz -47.42 dBm -34.42 dg
1.920 GHz 3.000 GHz 1.000 MHz 2.51362 GHz -46.17 dBm -33.17 dB 1.920 GHz 3.000 GHz 1.000 MHz 2,52010 GHz -46.28 dBm -33.28 dB
3.000 GHz 9.000 GHz 1.000 MHz 6.91642 GHz -41.98 dBm -28.98 dB 3.000 GHz 9.000 GHz 1.000 MHz 6.90942 GHz -41.83 dBm -28.83 d8
9.000 GHz 13.000 GHz 1.000 MHz 10.61955 GHz -41,90 dBm -28.90 dB 9.000 GHz 13.000 GHz 1.000 MHz 10,58455 GHz -42.07 dBm -29.07 d&
13.000 GHz 19,500 GHz 1.000 MHz 17.60740 GHz -38.91 dBm -25.91 dB 12.000 GHz 19.500 GHz 1.000 MHz 1582603 GHz -39.00 dBm -26.00 dg
{ il J { i J L v
1.JUN.2020 08:4

Highest Channel / QPSK

Highest Channel / 16QAM

pectrum - Spectrum -
Ref Level 0.00 dm  Offset 12.20 d8 Mode Auto Sweep Ref Level 0.00 dém  Offset 12.20 db Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
(@1 AvgPwr (@1 AvgPwr
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_10 ddRE—BPURIOUS_} INE_ABS pARS _10 diRE—BPURIOUS | INE_ABS, pARS
def—f dBf—
SPURIOUS_LINE_ABS, SPURIOUS_LINE_ABS
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-60 dBm 60 dBm
70ds 70 dB
-80 dBm -80 dBm
-80 dBm -80 dBm
Start 30.0 MHz 40006 pts Stop 19.5 GHz Start 30.0 MHz 40006 pts Stop 19.5 GHz
Spurious Emissions Spurious Emissions
Range Loww | RangeUp | RBW Frequency |  Powerabs | ALimit | Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit
30.000 MHz 1.000 GHz 1.000 MHz 965.33983 MHz -46.86 dBm -33.86 dB 30.000 MHz 1.000 GHz 1.000 MHz 960.97701 MHz -47.05 dBm -34.05 dB
1.000 GHz 1.840 GHz 1.000 MHz 1.70714 GHz -47.57 dBm -34.57 dB 1.000 GHz 1.840 GHz 1.000 MHz 1.60429 GHz -47.33 dBm -34.33 d8
1.920 GHz 3.000 GHz 1.000 MHz 2.51038 GHz -46.18 dBm -33.18 dB 1.920 GHz 3.000 GHz 1.000 MHz 2,50175 GHz -46.16 dBm -33.16 d8
3,000 GHz 9.000 GHz 1.000 MHz 6.94342 GHz -42.04 dBm -29.04 dB 3.000 GHz 9.000 GHz 1.000 MHz 692342 GHz -41.90 dBm -28.90 d&
9.000 GHz 13.000 GHz 1.000 MHz 10.59805 GHz -42.12 dBm -29.12 dB 5.000 GHz 13.000 GHz 1.000 MHz 1062355 GHz -42.13 dBm -29.13 d8
13,000 GHz 19,500 GHz 1.000 MHz 15.79803 GHz -30,04 dBm -26.04 dB 12.000 GHz 19,500 GHz 1.000 MHz 1578504 GHz -38.76 dém -25.76 d&
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SPORTON LAB.

FCC RADIO TEST REPORT Report No. :FG021246-01B

LTE Band 2/ 15MHz

Lowest Channel / QPSK Lowest Channel / 16QAM

Spectrum ué:' Spectrum ué-’
Ref Level 0.00 dBm  Offset 12,20 d8 Mode Auto Sweep Ref Level 0.00 dBm  Offset 12.20 db Mode Auto Sweep
SGL Count 100/100 SGL Count 1007100
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Start 30.0 MHz 40006 pts Stop 19.5 GHz Start 30.0 MHz 40006 pts Stop 19.5 GHz
Spurious Emissions Spurious Emissions
Range Low | RangeuUp | RBW Frequency |  Powerabs | Rangelow | Rangeup | RBW | Frequency | Power Abs ALimit
30.000 MHz 1,000 GHz 1.000 MHz 256,13043 MHz -46.36 dBm 30.000 MHz 1.000 GHz 1.000 MHz 256,13943 MHz -46.77 dBém -33.77 d&
1.000 GHz 1.840 GHz 1.000 MHz 1.83769 GHz -42.13 dBm 1.000 GHz 1.840 GHz 1.000 MHz 1.83769 GHz -43.37 dBm -30.37 d8
1,920 GHz 3.000 GHz 1.000 MHz 2,75690 GHz -46.60 dBm 1.920 GHz 3,000 GHz 1.000 MHz 263202 GHz -46.61 dBm -33.61 d8
3.000 GHz 9.000 GHz 1.000 MHz 6,99892 GHz -40.66 dBm 3.000 GHz 9.000 GHz 1.000 MHz 699692 GHz -40.87 dBm -27.87 d8
9.000 GHz 13.000 GHz 1.000 MHz 1243232 GHz -45.58 dBm 5.000 GHz 13.000 GHz 1.000 MHz 12,42682 GHz -45.62 dBm -32.62 d8
12,000 GHz 19.500 GHz 1.000 MHz 1795237 GHz -44,18 dBm -21.18 d& 13.000 GHz 19.500 GHz 1.000 MHz 16,36099 GHz -44,18 dBm -31.18 d&
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Middle Channel / 16QAM
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Spectrum L Spectrum -
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Start 30.0 MHz 40006 pts Stop 19.5 GHz Start 30.0 MHz 40006 pts Stop 19.5 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Powerabs | Rangelow | Rangeup | RBW | Frequency |  Power Abs ALimit
30.000 MHz 1,000 GHz 1.000 MHz 256,62418 MHz -46.68 dBm 30.000 MHz 1.000 GHz 1.000 MHz 958,06847 MHz -46.83 dém -33.88 d8
1.000 GHz 1.840 GHz 1.000 MHz 1.78606 GHz -48.18 dBm -35.18 dB 1.000 GHz 1.840 GHz 1.000 MHz 1.30876 GHz -48.19 dém -35.19 d8
1,920 GHz 3.000 GHz 1.000 MHz 266621 GHz -46.,62 dBm -33.62 dB 1,920 GHz 3,000 GHz 1.000 MHz 270832 GHz -46,53 dBm -33.58 dB
3.000 GHz 9.000 GHz 1.000 MHz 697992 GHz -40.84 dBm -27.84 db 3.000 GHz 9.000 GHz 1.000 MHz 699492 GHz -40.86 dBm -27.66 d8
9.000 GHz 13.000 GHz 1.000 MHz 12,42182 GHz -45.61 dBm -32.61 dB 9.000 GHz 13.000 GHz 1.000 MHz 12,37283 GHz -45.57 dBm -32.57 d8
12,000 GHz 19.500 GHz 1.000 MHz 1798487 GHz -44,24 dBm -21.24 dB 13.000 GHz 19.500 GHz 1.000 MHz 16,35549 GHz -44,20 dBm -31.20 d&
Date:
TEL : 886-3-327-3456 Page Number 1 A2-36 of 39




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. :FG021246-01B

LTE Band

2/ 15MHz

Highest Channel / QPSK

Highest Channel / 16QAM

Spectrum

Spectrum

Ref Level 0.00 dBm  Offset 12,20 d8 Mode Auto Sweep Ref Level 0.00 dBm  Offset 12.20 db Mode Auto Sweep
SGL Count 100/100 SGL Count 1007100
(@1 AvgPwr (@1 AvgPwr
Limit ctnrrk pafs Limit Tmck PA
-10 ddRR—FBLRIOUS LINE ABS BARS _10 ddRE—BPLRIOUS |INE ARS PASS
SPURIOUS_LINE_ABRS, SPURIOUS_LINE_ABS,
20 dB -20 dB
30dB 30 dB
40 db -40 dB
prmar s ) " Pl N e ISt et NP A NS, o .y e A o sl
It e gmare At ‘ata e ot
-60 db 60 dB
-70 dBm -70 dBm
-80 dBm -80 dBm
-50 dBm -50 dBm
Start 30.0 MHz 40006 pts Stop 19.5 GHz Start 30.0 MHz 40006 pts Stop 19.5 GHz
Spurious Emissions Spurious Emissions
Range Low | RangeuUp | RBW Frequency |  Powerabs | Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit
30.000 MHz 1,000 GHz 1.000 MHz 256,13043 MHz -46,17 dBm 30.000 MHz 1.000 GHz 1.000 MHz 256.62419 MHz -46,03 dém -33.03 d8
1.000 GHz 1.840 GHz 1.000 MHz 1.78774 GHz -48.07 dBm 1.000 GHz 1.840 GHz 1.000 MHz 1.80663 GHz -48.09 dBm -35.00 d8
1,920 GHz 3.000 GHz 1.000 MHz 2,68600 GHz -46.62 dBm 1.920 GHz 3,000 GHz 1.000 MHz 2,71300 GHz -46.58 dBm -33.58 d8
3.000 GHz 9.000 GHz 1.000 MHz 6,99492 GHz -40.97 dBm 3.000 GHz 9.000 GHz 1.000 MHz 6.99892 GHz -40.81 dém -27.81 d8
9.000 GHz 13.000 GHz 1.000 MHz 1236533 GHz -45.65 dBm 5.000 GHz 13.000 GHz 1.000 MHz 12,35833 GHz -45.57 dBm -32.57 d8
12,000 GHz 19.500 GHz 1.000 MHz 16,35399 GHz -44,36 dBm -21.36 d& 13.000 GHz 19.500 GHz 1.000 MHz 1799587 GHz -44,24 dBm -31.24 de
X [ ]

LTE Band

2 / 20MHz

Lowest Channel / QPSK

Lowest Channel / 16QAM

pe m

Ref Level 0.00 dém  Offset 12.20 d8 Mode Auto Sweep Ref Level 0.00 dem  Offset 12.20 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
(@1 AvgPwr @1 AvgPwr
Limit fthnrk PARS Limit Gheck PAES
-10 4R —fRURIOUS JINE ARS PARS _10 ddpE—HPURIOUS ) INE ABS PABS
SPURIOUS_LINE_ABS, SPURIOUS_LINE_ABS,
20 d8 -20 B
30 dB 30 dB
-40 dB
) ,MMV-""‘W P . o WMM - e VP
-60 dB -60 dB
-70 dBm -70 dBm
-80 dBm -80 dBm
-00 dBm: -00 dBm
Start 30.0 MHz 20006 pts Stop 19.5 GHz Start 30.0 MHz 40006 pts Stop 19.5 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency |  Powerabs | Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit
30.000 MHz 1,000 GHz 1.000 MHz 951.76662 MHz -46.25 dBm 30.000 MHz 1.000 GHz 1.000 MHz 923,16582 MHz -46.21 dém -33.21 d8
1.000 GHz 1.840 GHz 1.000 MHz 1,83349 GHz -45.90 dBm -32.90 dB 1.000 GHz 1.840 GHz 1.000 MHz 1.61352 GHz -46.26 dBm -33.26 d8
1,920 GHz 3.000 GHz 1.000 MHz 260287 GHz -45,50 dBm -32.50 dB 1.920 GHz 3,000 GHz 1.000 MHz 2,59136 GHz -45.58 dBm -32.58 dB
3.000 GHz 9.000 GHz 1.000 MHz 6,97842 GHz -41.33 dBm -28.33 dB 3.000 GHz 9.000 GHz 1.000 MHz 699692 GHz -41.22 dBm -28.22 d8
9.000 GHz 13.000 GHz 1.000 MHz 12,40532 GHz -44.53 dBm -31.53 dB 5.000 GHz 13.000 GHz 1.000 MHz 12,42882 GHz -44.46 dBm -31.46 d8
12,000 GHz 19.500 GHz 1.000 MHz 15,80203 GHz -41,57 dBm -28.57 db 13.000 GHz 19,500 GHz 1.000 MHz 1576654 GHz -41.61 dBém -28.61 d&
Date: 15 1 53 Date: 15

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. :FG021246-01B

LTE Band 2 / 20MHz

Middle Channel / QPSK

Middle Channel / 16QAM

Sp um

Sp m
Ref Level 0.00 dBm  Offset 12,20 d8 Mode Auto Sweep Ref Level 0.00 dBm  Offset 12.20 db Mode Auto Sweep
SGL Count 100/100 SGL Count 1007100
(@1 AvgPwr (@1 AvgPwr
Limit ctnrrk pafs Limit Tmck
-10 ddfR—FRURIOUS LINE ARS BARS _10 ddRE—BPLRIOUS |INE ARS
SPURIOUS_LINE_ABS, SPURIOUS_LINE_ABS,
20 db -20 dB
30dB 30 dB
-40 dg -40 dp
MM""""L A ~ ~ R PP P P MM%M a - P s fo
e Egﬁ peeran
-60 db 60 dB
-70 dBm -70 dBm
-80 dBm -80 dBm
-50 dBm -50 dBm
Start 30.0 MHz 40006 pts Stop 19.5 GHz Start 30.0 MHz 40006 pts Stop 19.5 GHz
Spurious Emissions Spurious Emissions
Range Low | RangeuUp | RBW Frequency |  Powerabs | Rangelow | Rangeup | RBW | Frequency | Power Abs ALimit
30.000 MHz 1,000 GHz 1.000 MHz 989,57771 MHz -46,33 dBm 30.000 MHz 1.000 GHz 1.000 MHz 877,59870 MHz -46,34 dém -33.34 d&
1.000 GHz 1.840 GHz 1.000 MHz 1.55013 GHz -46.40 dBm 1.000 GHz 1.840 GHz 1.000 MHz 1.65340 GHz -46.64 dBm -33.64 dB
1,920 GHz 3.000 GHz 1.000 MHz 2,56077 GHz -45,66 dBm 1.920 GHz 3,000 GHz 1.000 MHz 2,19261 GHz -45.56 dBm -32.56 d8
3.000 GHz 9.000 GHz 1.000 MHz 6,99792 GHz -41.34 dBm 3.000 GHz 9.000 GHz 1.000 MHz 697792 GHz -41.32 dBm -28.32 d8
9.000 GHz 13.000 GHz 1.000 MHz 1241032 GHz -44.51 dBm 5.000 GHz 13.000 GHz 1.000 MHz 10.59805 GHz -44.52 dBm -31.52 d8
12,000 GHz 19.500 GHz 1.000 MHz 1579204 GHz -41,58 dBm -28.58 dB 13.000 GHz 19,500 GHz 1.000 MHz 1577954 GHz -41.56 dBém -28.56 d&
Date: 15.MAY.2020 1 Date: 15.MAY.2020 1

Highest Channel / QPSK

Highest Channel / 16QAM

Sp m L Spectrum -
Ref Level 0.00 dém  Offset 12.20 d8 Mode Auto Sweep Ref Level 0.00 dem  Offset 12.20 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
(@1 AvgPwr @1 AvgPwr
Limit fthnrk PARS Limit Gheck
_10 ddRE—RBLRIOUS JINE ABS PAR: _10 ddpE—HPURIOUS ) INE ABS
S_LINE_ARS, SPURIOUS_LINE_ABS,
-20 B
30 dB
-40 dg -40 dp
MM““"'L o ~ P P PRSPV VW M""""’M ~ O PRI LS VP
e e
-60 db 60 dB
-70 dBm -70 dBm
-80 dBm -80 dBm
-00 dBm: -00 dBm
Start 30.0 MHz 20006 pts Stop 19.5 GHz Start 30.0 MHz 40006 pts Stop 19.5 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Power Abs Rangelow |  Range Up RBW | Frequency |  Powerabs | ALimit
30.000 MHz 1,000 GHz 1.000 MHz 956.12942 MHz -46.16 dBm 30.000 MHz 1.000 GHz 1.000 MHz 988,60820 MHz -46.47 dém -33.47 d8
1.000 GHz 1.840 GHz 1.000 MHz 1.60765 GHz -46.53 dBm -33.53 dB 1.000 GHz 1.840 GHz 1.000 MHz 1.60135 GHz -46.35 dBm -33.35 d8
1,920 GHz 3.000 GHz 1.000 MHz 263526 GHz -45,57 dBm -32.57 dB 1.920 GHz 3,000 GHz 1.000 MHz 260827 GHz -45.73 dBm -32.73 d8
3.000 GHz 9.000 GHz 1.000 MHz 697942 GHz -41.34 dBm -28.34 dB 3.000 GHz 9.000 GHz 1.000 MHz 699792 GHz -41.47 dBm -28.47 d8
9.000 GHz 13.000 GHz 1.000 MHz 10.59055 GHz -44.38 dBm -31.38 dB 5.000 GHz 13.000 GHz 1.000 MHz 1060655 GHz -44.59 dBm -31.59 dg
12,000 GHz 19.500 GHz 1.000 MHz 1578604 GHz -41.56 dBm -28.56 dB 13.000 GHz 19,500 GHz 1.000 MHz 1580253 GHz -41.53 dBém -22,53 de
Date: 15.MAY.2020 1 Date: 15.MAY.2020

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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ssamonias. FCC RADIO TEST REPORT

Report No. :FG021246-01B

Frequency Stability

Test Conditions LTE Band 2 (QPSK) / Middle Channel Limit
BW 10MHz Note 2.
Temperature Voltage
(°0) (Volt) Deviation Result
(Ppm)
50 Normal Voltage 0.0003
40 Normal Voltage 0.0011
30 Normal Voltage 0.0003
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0011
0 Normal Voltage 0.0005
-10 Normal Voltage 0.0002 PASS
-20 Normal Voltage 0.0013
-30 Normal Voltage 0.0009
20 Maximum Voltage 0.0006
20 Normal Voltage 0.0000
20 Battery End Point 0.0006
Note:

1. Normal Voltage =3.8 V. ; Battery End Point (BEP) =3.5 V. ; Maximum Voltage =4.2 V.

2.  The frequency fundamental emissions stay within the authorized frequency block.

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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ssamonias. FCC RADIO TEST REPORT Report No. :FG021246-01B

LTE Band 4

Peak-to-Average Ratio

Mode LTE Band 4 / 20MHz
Mod. QPSK 16QAM Limit: 13dB
RB Size 1RB Full RB 1RB Full RB Result
Lowest CH 4.29 4.67 5.39 5.77
Middle CH 4.14 4.46 5.22 5.51 PASS
Highest CH 3.74 4.41 4.67 5.42
TEL : 886-3-327-3456 Page Number : A4-1 of 39

FAX . 886-3-328-4978




SPORTON LAB.

FCC RADIO TEST REPORT

rum =
Ref Level 30.00 dbm  Offsel 12,10 0B Ref Level 30.00 dbm  Offsel 12,10 0B
o At 30de 2ms @ RBW 20 MHz o At 30de  AQT 2ms @ RBW 20 MHz
(@155 view (@155 view
i it
o o
a0 - - 00 5 <
¥
\ . : .
‘1
1
' ¥
. \
1 ! 1 :
\ \
1€ 1E- 1
lcF 17z Gz Mean Py + 20.00 dB lcF 17z Gz Mean Pver + 20.00 dB
= 'y Gumulative DI Function Samples: 130000 = 'y Gumulative DI Function Samples: 130000
Mean 1 Paak 1 Crest 1 100 1 100 1 0.1% | _p.o1se | Mean 1 Paak 1 Crest 1 100 1 100 1 0.1% | p.o1ow |
Trace 1 [ 20.48 dem 24,85 dBm 4.36 dB 2.58 dB 4.00 dB 4.20 dB 4.35 dB Trace 1 [ 21.30 dém 26.65 dBm 5.35 dB 2.49 dB 4.12 dB 5.07 dB
L JL ] L o) L JL )| [LTTT] o
Spe k2 Spec
Ref Level 30.00 dem  Offset 12,10 d& Ref Level 30.00 oBm  Offset 12,10 B
o At 30de 2ms @ RBW 20 MHz o At 30de  AQT 2ms @ RBW 20 MHz
(@155 view (@155 view
el
o — o =
= i =
0.0 — 0.0 :
N X N
b y
i
Y
1 i 1 T
I
1E- 1E- “
CF 1.7525 GHz Mean Pver + 20.00 dB CF 1.7525 GHz Mean Pyer + 20.00 dB.
C y Gumulative DI Function C y Gumulative DI Function Samples: 130000
Mean 1 Paak 1 Crest 1 100 1 100 1 Mean 1 Paak 1 Crest 1 100 1 100 1 0.1% | p.o1ow |
Trace 1 [ 20.76 dém 24.08 dBm 4.20 dB 2.55 dB 97 dB Trace 1 [ 21.25 dém 26.32 dBm 5.07 dB 2.35 dB 3.01 dB 4.46 dB 4.87 dB
L ! J L ! J L -
Spe k2 Spec
Ref Level 30.00 dem  Offset 1210 dB Ref Level 30.00 dem  Offset 1210 dB
o At 30ds _AQT 2 ms @ RBW 20 MHz o At 30ds _AQT 2 ms @ RBW 20 MHz
(@153 view (@153 view
BN T 5 3
" N
00 ‘ - 00 <
,\ < i <
1
1 T b i
1€ H 1E- \
CF 1.745 GHz Mean Pver + 20.00 dB CF 1.745 GHz Mean Pyer + 20.00 dB.
= y G oI Function Samples: 130000 = y Ci oI Function Samples: 130000
Mean | Peak | crest | 100 | 100 | 0.1% | 0.01% | Mean | Peak | crest | 100 | 100 | 0.1% | 0.019% |
Trace 1 [ 20,63 dem 2477 dém 3.84 da 2.26 da 3.5 da 74 di dé Trace 1 [ 2119 dém 26 16 dém 4.96 di 2.26 da 3.3 da 4.1 d@ .72 da
l— l—
L L J L L J [

TEL : 886-3-327-3456
FAX . 886-3-328-4978

Page Number 1 A4-2 of 39



SPORTON LAB.

FCC RADIO TEST REPORT Report No. :FG021246-01B

LTE Band 4 / 20MHz / 16QAM

Lowest Channel / 1RB Lowest Channel / Full RB

rum

=

Offsel 12,10 B

Ref Level 30.00 dBm
o At 3 2ms @ RBW 20 MHz

Ref Level 30.00 dém  Offset 12,10 B
o At 30ds AQT 2ms @ RBW 20 MHz

(@155 view (@155 view

lcF 172 Ghz Mean Pwr + 20.00 db leF 172 Ghz

130000| C

Mean Py + 20.00 di

C y Cumulative DI Function

Samples:

'y Gumulative DI Function Samples: 130000
Mean 1 Paak 1 Crest 1 100 1 100 1 0.1% | _p.o1se | Mean 1 Paak 1 Crest 1 100 1 100 1 0.1% | p.010w

Trace 1 [ 18.67 dém 24.45 dBm 5.58 dB 3.01 dB 5.07 dB 5.39 dB 5.54 dB Trace 1 [ 20.17 dem 26.68 dBm 6.51 dB 3.10 dB 4.90 dB 6.20 dB
L L J O L JL ] "o L
Spe k2 Spec

Ref Level 30.00 cBm Offset 12,10 dB Ref Level 30.00 oBm  Offset 12,10 B
o At 3nd 2ms @ RBW 20 MHz o At 30 AQT 2ms & RBW 20 MHz
@155 view @155 view

o
o
_ 00 - <
X

CF 1.7325 GHz Mean Pyer + 20.00 dB CF 1.7325 GHz

Mean Pyer + 20.00 dB.
C y Gumulative DI Function C y Gumulative DI Function Samples: 130000
Mean 1 Paak 1 Crest 1 100 1 100 1 Mean 1 Paak 1 Crest 1 100 1 100 1 0.1% | p.o1ow |
Trace 1 [ 19.21 dém 24.53 dBm 5.32 dB 3.04 dB 4.90 dB Trace 1 [ 20.22 dém 26.44 dBm 6.21 dB 3.10 dB 4.72 dB 51 d8 97 dB
L L J L L J [

Highest Channel / 1RB Highest Channel / Full RB

Spe k2 Spec
Ref Level 30.00 cem  Offset 12,10 dB Ref Level 30.00 cem  Offset 12,10 dB
= ALt 30 dB  AQT 2 ms @ RBW 20 MHz = ALt 30 dB  AQT 2 ms @ RBW 20 MHz
(@153 view (@153 view
a = a =
LY \‘
0.0 t - 0.0
i LS
% \ %
\ \
| \
1E- 1E-
CF 1.745 GHz Wean Pver + 20.00 dB CF 1.745 GHz Wean Pver + 20.00 dB.
c y G ol Function Samples: 130000 c y G ol Function Samples: 130000
Mean | Peak | crest | 100 | 100 | 0.1% | 0.01% | Mean | Peak | crest | 100 | 100 | 0.1% | 0.019% |
Trace 1 [ 1953 dbm 24,30 cbm 4.7 d 2.90 d 4.52 db 4.67 da 4.75 db Trace 1 [ 2029 dbm 2631 dbm 6.02 da 2.90 d 4.5 db 2 da da
e—— e——
L L J [ L L

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. :FG021246-01B

26dB Bandwidth

Mode LTE Band 4 : 26dB BW(MHz)

BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz

Mod. QPSK |16QAM| QPSK 16QAM QPSK |16QAM QPSK |16QAM| QPSK |16QAM| QPSK |16QAM
Lowest CH | 1.29 | 127 | 2.99 | 3.00 | 489 | 495 | 985 | 963 | 1448 1421 1870 | 18.78
Middle CH 128 | 131 | 302 | 299 | 495 | 492 | 985 | 997 | 14.33 | 14.42 | 19.06 | 19.10
HighestCH | 1.29 | 1.28 | 3.00 3.04 @ 485 | 493 | 983 | 9.87 | 14.12 | 14.18 | 19.06 | 18.86

TEL : 886-3-327-3456 Page Number . Ad-4 of 39

FAX . 886-3-328-4978




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. :FG021246-01B

LTE Band 4

Lowest Channel / 1.4MHz / QPSK

Lowest Channel / 1.4MHz / 16QAM

( )|

trum = =
Ref Level 30.00 GBm  Offsel 12,10 OB = RBW 30 kHz RefLevel 30.00 Gbm  Offset 12,10 0B @ RBW 30 kHz
o At 3008 SWT  63.2 45 @ VBW 100kHz Mode Auto FFT e At 30dB SWT 632 pS @ VBW 100kHz  Made duto FFT
SGL Count 100/100 SGL Count 1004100
[@1Pk Max | CEEn
w1 15.51 dBm| L] 14.79 dBm|
2 1.71090980 GHz - 1.71038670 GHz
= 26.00 dp| = ndB 26.00 dp|
0 P i bbbl - VAl \ 1.292300000 MHZ 10 P e Bl 1.269900000 MHzZ
afa 1323.9 Q factor 1346.8
04 ] 0 a |
v/ 5 o
-10d 5 ¢ -10di
s My .
20d - - 20 d s —
~ . A e -
S (RS PEPY. Py Y e ~/ =N ey
-3 dame u Wy
a0 40
-50 -50
60 -60
CF 1.7107 GHz 1001 pts Span 2.8 MHz CF 1.7107 GHz 1001 pts Span 2.8 MHz
Marker Markar
Type | Ref | Tre | X-value | v-value | Function | Function Result | Type | Ref | Trc | X-value | v-value | Function | Function Result
ML T 1.7109093 GHz 15.51 dsm a8 down 1,293 MHz M1 1 17103867 GHz 14,79 dam nlE. down 1.7699 MHz
TL 1 17100483 GHz -10.52 dém nds 26.00 d& T1 1 1.7100734 GHz 11,23 dém n 26.00 d&
T2 1 1.7113406 GHz -10.62 dBm q factor 1323.9 T2 1 1.7113434 GHz 11,10 dBm Q factor 1346.8

( X

Middle Channel /

1.4MHz / QPSK

Middle Channel / 1.4MHz / 16QAM

trum

(®)

(®)

( )|

Ref Level 30.00 CBm  Offset 12,10 OB @ RBW 30 khz RefLevel 30.00 dBm  OFfset 12,10 0B @ RBW 30 kHz
= ALt 30ds SWT 63.2 ys @ VBW 100 kHz Mode Auto FFT p ATL 30d8 SWT 62,2 ys & VBW 100 kHz  Mode 4uto FFT
SGL Count 100/100 SGL Count 1007100
[@ 19K Max | CEEn
™M1[1] 15.59 dBm) MI[1] 1520 dBm)
2 1.73220350 GHZ, 0 1.73239650 GHZ,
= | 26.00 dp| = ndB 26.00 dp|
- el 1.281100000 MHz . \ \,/-4‘\_'& AN By e 1.311900000 MHz
1352.1 i Q fac 1320.5
0 di A O d
Tl/f
-0 d - 10 d
pre u.ﬁ‘ P
4 =20 di -
e ARSIy Y T —
Ve i NN [ e R A
30 =
40 -40
50 -50
60 &0
CF 1.7325 GHz 1001 pts Span 2.8 MHz CF 1.7325 GHz 1001 pts Span 2.8 MHz
Marker Marker
Type | Ref | Tre | X_value | Y-value | Function | Function Result | Type | Ref | Tre | X_value |___¥-value | Function | Function Result
ML 1 1.7322035 GHz 15.59 dam nd@ down 12811 MHz ML 1 17323965 GHz 15.23 dam ndlf. down 13119 MHz
T1 1 1.731851 GHz -10.43 dBm ndB 26.00 dB T1 1 1.73184E5 GHz -10.76 dBm nds 26.00 dB
T2 1 1.7331322 GHz -10.22 dBm q factor 1352.1 T2 1 1.7331573 GHz -10.58 dBm q factor 1320.5

( X

Ginmnn e

Highest Channel / 1.4MHz / QPSK

Highest Channel / 1.4MHz / 16QAM

trum

(=]

(=]

( )|

Ref Level 30.00 Gbm  Offsel 12,10 0B = RBW 30 kHz RefLevel 30,00 0Bm  Offset 12,10 OB = RBW 30 kHz
o At 30de SWT  63.2 45 @ VBW 100kHZ  Mode Auto FFT e ate 308 SWT 632 js @ VBW 100 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1004100
(@ 1Pk M | CEEn
MI[1] 15.87 dBm) MI[1] 15.16 dBm)
. 1.75400910 GHz - 1.75421890 GHz
< ndB 26.00 dB) - X ndB. 26.00 dB)
0 v el e i A e 1.292300000 MHZ 10 Nl o et - TS 1.278300000 MHZ
Qfactor | 1357.3 Q factor 1372.3
od : od
10 d -10 di
7 .
il Wy
20 d T e 20 d
Ar s AL P B S T
Do v VI e A v S
40 -40
50 50
-60 -60
CF 1.7543 GHz 1001 pts Span 2.8 MHz CF 1.7543 GHz 1001 pts Span 2.8 MHz
Marker Markar
Type | Ref | Tre | X-value | v-value | Function | Function Result | Type | Ref | Trc | X-value | v-value | Function | Function Result
ML T 17540091 GHz 15.87 dem ndB down 1,293 MHz M1 1 17542180 GHz 15.16 dam nlE. down 1.0783 MHz
TL 1 17536622 GHz -10.18 dém nds 26.00 d& T1 1 1.7536894 GHz -10.82 dém n 26.00 d&
T2 1 17549545 GHz -9.98 dBm q factor 1357.3 T2 1 1.7549378 GHz 10,90 dBm Q factor 1372.3

( X

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. :FG021246-01B

LTE Band 4

Lowest Channel / 3MHz / QPSK

Lowest Channel / 3MHz / 16QAM

(=]

trum =
Ref Level 30.00 GBm  Offsel 12,10 OB = RBW 100 kHz RefLevel 30.00 dbm  Offset 12,10 0B @ RBW 100 kHz
o At aode sWT 1945 @ VBW 300 kHz  Mode Auta FFT e At a0de  SWT 1945 @ VBW 300 kHz  Made 4uto FFT
SGL Count 100/100 SGL Count 100/100
[@1Pk Max | CEEn
GLE 17.65 abm| MIL] 15.52 apm|
2 1.71258490 GHz 0 1.71025920 GHz,
= 4~ o e X 26.00 da| = x| ndB 26.00 da|
o R daerac it ~ 2985000000 Wiz o [P o 2003000000 Vi
7 a factor 573.7| 7 569.5)
ad . od ;
Ty
-10 df \ -10 df 3
20 d - =
R . S
an -a0
50 -50
60 &0
CF 1.7115 GHz 1001 pts Span 6.0 MHz CF 1.7115 GHz 1001 pts Span 6.0 MHz
Marker Markar
Type | Ref | Tre | X-value | v-value | Function | Function Result | Type | Ref | Trc | X-value | v-value | Function | Function Result
M1 1 1.7125849 GHz 17.65 dBm ndB down 2,985 MHz M1 1.7102592 GHz 15.52 dBm ndB down 3,003 MHz
T Fy 17099955 GHz -8.65 dsm nds 26,00 d& T L 1.7100135 GHz -10,37 dBm nda 26,00 ds
T2 1 1.7129805 GHz -8.14 d8m q factor 573.7 T2 1 1.7130185 GHz -10.49 dm q factor 565.5

Middle Channel / 3MHz / QPSK

Middle Channel /3MHz / 16QAM

)i I W

trum 52 52
Ref Level 30.00 0Bm  Offset 12,10 0B & RBW 100 kHz RefLevel 3000 cBm  Offset 12,10 OB & RBW 100 kHz
o art 30ds  SWT 19 45 @ VBW 300 kHz  Mode Auto FFT e ate 0 de SWT 19 5 @ VBW 300 kHz  Made Auto FFT
SGL Count 100/100 SGL Count 1004100
[@1Pk Max | CEEn
17.04 dBm| L] 16.55 dBm|
2 1.73320130 GHz - ) 1.73340510 GHz
= PP PR R 26.00 da| = —~ __ndB_ X 26.00 da|
0 AT R 3.021000000 MHz| 0 ST e e T ey 2.985000000 MHz|
] Q factor | 573.7] 7 Q factor \ 580.7]
od L od
¥ 15
-10d -10di ¥ \'\
v == - == S gt e g S E——
-0 -30
a0 40
-50 -50
60 -60
CF 1.7825 GHz 1001 pts Span 6.0 MHz CF 1.7325 GHz 1001 pts Span 6.0 MHz
Marker Markar
Type | Ref | Tre | X_value |___¥wvalwe | Function | Function Result | Type | Ref | Tre | X_value |___¥-wvalue | Function | Function Result
ML 1 17332013 GHz 17.04 dBm ndf down 3021 MHz ML i 17334051 GHz 16.55 dém ok, down 2,065 MHz
TL 1 17310075 GHz -9.00 dBm nds 26.00 d& T1 1 1.7310195 GHz -9.18 dém nds 26.00 d&
T2 1 17340285 GHz -8.88 dBm q factor 573.7 T2 1 1.7340045 GHz -9.35 dém Q factor 580.7

Highest Channel /3MHz / QPSK

Highest Channel /3MHz / 16QAM

trum 52 52
Ref Level 30.00 GBm  Offsel 12,10 0B = RBW 100 kHz Ref Level 20.00 GBm  Offset 12,10 GB & RBW 100 kHz
o att 0de SWT 19 us @ VBW 300 kHz  Mode Auto FFT e att 0de SWT 19 s @ VBW 300 kHz  Made Auto FFT
SGL Count 100/100 SGL Count 100/100
[@1Pk Max | CEEn
w1 16.56 dBm| L] 16.01 dBm|
2 " 1.75409940 GHz - " 1.75239110 GHz
= I . F o 26.00 dB) = X ndB._ 26.00 dB)
0 - e il o Y 3.003000000 MHZ] 0 it 3.039000000 MHZ]
] Q factor \ 584.1 ] Q factor 576.6)
od od
i i3 El
-0 d ¥ 10 d
/ \ / 4
pa \ 20 di i 4
< R e S e ey D
-30
a0 40
-50 -50
60 -60
CF 1.7585 GHz 1001 pts Span 6.0 MHz CF 1.7585 GHz 1001 pts Span 6.0 MHz
Marker Markar
Type | Ref | Trc | X-value | __¥wvale | Function | Function Result | Type | Ref | Tre | X_value |___¥-valwe | Function | Function Result
ML 1 17540994 GHz 16.56 dém ndB down 3003 MHz ML T 1.7523911 Ghz 16.81 dbm ndE down 3,039 MHz
Ti i 17520015 GHz -9.78 dém nd 26.00 d& Ti i 1.7518835 GHz -3.44 dém nds 26.00 d&
T2 1 17550045 GHz -9.50 dém q factor 584.1 T2 i 1.7550225 GHz -8.88 dém Q factor 576.6
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. :FG021246-01B

LTE Band 4

Lowest Channel / 5MHz / QPSK

Lowest Channel / 5MHz / 16QAM

( )| ]

L X J

trum = =
Ref Level 30.00 Gbm  Offsel 12,10 OB = RBW 100 kHz RefLevel 30.00 dbm  Offset 12,10 0B & RBW 100 kHz
fo Art 30ds SWT 37.9 ps @ YBW 300 kHz  Mode Auto FFT po Att 30d8 SWT 37.9 s @ VBW 300 kHz  Mode auto FFT
SGL Count 100/100 SGL Count 100/100
[@1Pk Max | CEEn
GLE 15.15 apm| MIL] 13.09 am|
2 171119100 GHz 0 1.71284000 GHz,
= ndB 26.00 da| = - 26.00 da|
. | e A 4885000000 M o . o) e 4945000000 Mz
1 Q far \ 350.9) /' 346.4
ad L 0 di
4 v {
} T
10 ¥ 10 d F
!
z0d 20 d -
P b ] e e AN
30 . -30
an -a0
=0 -50
60 &0
GF 1.7125 GHz 1001 pts Span 10.0 MHz CF 1.7125 GHz 1001 pts Span 10.0 MHz
Marker Markar
Type | Ref | Tre | X-value | v-valie | Function | Function Result | Type | Ref | Trc | X-value | v-value | Function | Function Result
ML T 1711191 GHz 15.15 dam a8 down 4,885 MHz M1 1.71284 GHz 13,89 dam nlE. down 4,945 MHz
T Fy 1710062 GHz -11.15 dm nds 26,00 d& T L 1.710072 GHz -11.87 dem nda 26,00 d&
T2 1 1.714848 GHz -10.68 dBm q factor 350.3 T2 1 1.715017 GHz -12.20 dBm q factor 346.4

Middle Channel / 5MHz / QPSK

Middle Channel / 5MHz / 16QAM

( )| ]

L X J

Trum o= o=
Ref Level 30.00 CBm  Offset 12,10 OB @ RBW 100 kHz RefLevel 30.00 GBm  OFfset 12,10 0B @ RBW 100 kHz
o At 3008 SWT  37.9 us @ VBW 300kHz  Mode Auto FFT e At 30dB SWT 3795 @ VBW 300 kHz  Made duto FFT
SGL Count 100/100 SGL Count 1007100
[@ 19K Max | CEEn
™M1[1] 15.29 aBm) MI[1] 14.50 aBm)
2 172147100 GHz, 0 1.73085200 GHZ,
= E ndB 26.00 dB) < ndB 26.00 dB)
o e, 4.945000000 MHZ] A B 4.915000000 MHZ]
1 7 as0.1 0 ] Q faftor as2.2
ad : | 0 di J
T +f
-10d : -10 df - ‘
/ / \
=20 di =
7 - ° o T 7 i e g
e A ] P N
A
-a0
40 -40
50 -50
60 &0
CF 1.7325 GHz 1001 pts Span 10.0 MHz CF 1.7325 GHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Tre | X_value | Y-value | Function | Function Result | Type | Ref | Tre | X_value |___¥-value | Function | Function Result
ML T 1731471 GHz 15.39 dam nd@ down 4,045 MHz ML T 1.730852 GHz 14,53 dam ndlf. down 4,915 MHz
T Fy 1.730032 GHz -10.39 dem nds 26,00 d& T L 1.730052 GHz -11.41 dBm nda 26,00 ds
T2 1 1.734978 GHz -10.41 dBm q factor 350.1 T2 1 1.734368 GHz -11.31 dém q factor 352.2

Ginmnn e

Highest Channel / 5MHz / QPSK

Highest Channel / 5MHz / 16QAM

( )| ]

L X J

trum = =
Ref Level 30.00 Gbm  Offsel 12,10 OB = RBW 100 kHz RefLevel 30.00 dbm  Offset 12,10 0B & RBW 100 kHz
fo Art 30ds SWT 37.9 ps @ YBW 300 kHz  Mode Auto FFT po Att 30d8 SWT 37.9 s @ VBW 300 kHz  Mode auto FFT
SGL Count 100/100 SGL Count 1004100
[@1Pk Max | CEEn
MI[1] 15.56 dBm| MI[1] 13.60 dBm)|
. 1.75061200 GHz - 1.75344900 GHz
< ndB. 26.00 db| - Hde. 26.00 db|
0 NNt NP 4.845000000 MHe] w oy ~ P 4.925000000 MHz]
Q factor \ a61.3 7 Qtacior |\ a56.0)
od . b od + |
7 18 A/
10 di - ¥ -10 di -
/ 7
20 df f" < - -20 o
e b il AV ~N = A
P ast Votaiie S VAV p PO LS b,
“an e i g o]
40 -40
50 50
-60 -60
CF 1.7525 GHz 1001 pts Span 10.0 MHz CF 1.7525 GHz 1001 pts Span 10.0 MHz
Marker Markar
Type | Ref | Tre | X-value | v-value | Function | Function Result | Type | Ref | Trc | X-valug | v-value | Function | Function Result
ML T 1.750612 GHz 15.56 dam a8 down 4,845 MHz M1 1.753448 GHZ 13,60 dam nlE. down 4,925 MRz
T Fy 1.750042 GHz -10.32 dem nds 26,00 ds T L 1.750052 GHz -12,69 dBm nda 26,00 d&
T2 1 1,754888 GHz -10.01 dBm q factor 361.3 T2 1 1.754378 GHz -12.18 dém q factor 356.0
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. :FG021246-01B

LTE Band 4

Lowest Channel / 10MHz / QPSK

Lowest Channel / 10MHz / 16QAM

( )|

trum = =
Ref Level 30.00 dbm  Offsel 12,10 0B = RBW 300 kHz RefLevel 30,00 0Bm  Ofset 12,10 OB = RBW 300 kHz
fo Art 30de SWT 1B.9 s @ YBW 1 MHz Mode Auto FFT po Att 30d8 SWT 18.9 ys @ VAW 1 MHZ Mode auto FFT
SGL Count 100/100 SGL Count 1004100
[@1Pk Max | CEEn
w1 16.10 dBm| L] 15.50 dBm|
2 " 1.7153200 GHz - 1.7121630 GHz
= X . nds 26.00 dB = ¥ _ ndB N 26.00 dB
10 N i MRty M - Tt 9.850000000 MHZ| 0 S W Rl vt - (O A aWPRY A 2.630000000 MHZ|
] afa 174.1 Q factor '\ 177.8
od r od ¥
-1od -10 di ¥
/ \
Pt i i A
] 20 den = e
S, s .
a0 -30
a0 40
-50 -50
60 -60
CF 1.715 GHz 1001 pts Span 20.0 MHz CF 1.715 GHz 1001 pts Span 20.0 MHz
Marker Markar
Type | Ref | Tre | X-value | v-value | Function | Function Result | Type | Ref | Trc | X-valug | v-value | Function | Function Result
ML T 171632 GHz 16.19 dem ndB down EX G 1 1.712163 GHz 15.58 dam ndE. down 63 MHZ
TL 1 1710165 GHz -10.91 dém nds T1 1 1.710185 GHz 10,49 dém n 26.00 d&
T2 1 1720015 GHz -9.99 dém q factor T2 1 1.710815 GHz -9.72 dBm Q factor 177.8

( X

Middle Channel /

10MHz / QPSK

Middle Channel / 10MHz / 16QAM

Trum o= o=
Ref Level 30.00 0Bm  Offset 12,10 0B & RBW 300 kHz RefLevel 30.00 cBm  Offset 12,10 OB & RBW 300 kHz
o At 0GB SWT  18.94u5 @ VBW 1MHZ  Mode Auto FFT e ate 30d8 SWT  1B9 s @ VBW  1MHZ  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
[@1Pk Max | CEEn
1623 dBm) MI[1] 16.16 dBm)
20 hay 1.7307820 GHz - w 1.7332390 GHz
= . X 26.00 dB)| < ;\,\_mm 26.00 dB)|
n P e T 9.850000000 MHZ| 0 e el B/ 9.970000000 MHZ|
] 175.7 Q fac 173.8
0 di O d
-/
-10d -10di jI
204 of 20 X4
9 o v —— A S
-0 -30
40 -40
-50 -50
60 -60
CF 1.7325 GHz 1001 pts Span 20.0 MHz CF 1.7325 GHz 1001 pts Span 20.0 MHz
Marker Markar
Type | Ref | Tre | X_value | Y-value | Function | Function Result | Type | Ref | Tre | X_value |___¥-wvalwe | Function | Function Result
ML 1 1730742 GHz 16.33 dim ndf down 9,85 MHZ ML 1 1733239 GHz 16.16 dém ok, down 9,97 MHZ
TL 1 1727485 GHz -9.45 dBm nds 26.00 d& T1 1 1.727465 GHz 10,15 dém nds 26.00 d&
T2 1 1737335 GHz -10.76 dém q factor 175.7 T2 1 1.737435 GHz -9.59 dBm Q factor 173.8
L I [ [ i ]

Highest Channel / 10MHz / QPSK

Highest Channel /

10MHz / 16QAM

( )|

trum = =
Ref Level 30.00 dbm  Offsel 12,10 0B = RBW 300 kHz RefLevel 30,00 0Bm  Ofset 12,10 OB = RBW 300 kHz
fo Art 30de SWT 1B.9 s @ YBW 1 MHz Mode Auto FFT po Att 30d8 SWT 18.9 ys @ VAW 1 MHZ Mode auto FFT
SGL Count 100/100 SGL Count 1004100
[@1Pk Max | CEEn
MI[1] 16.20 dBm| MI[1] 15.5+ dBm)
- & 1.7501200 GHz - ) 1.7500400 GHz
< - 26.00 dB) - ¥ ndB. 26.00 dB)
0 RV adiine Minaudac 9.830000000 MHz w - ad e - aae 9.870000000 MHz
! Q factor 178.0 Q fac 177.3
J }
od . od
T
10 d 5 -10d
7 \
d \
-z0d = = -20 d v T
gy Po ] P N VY e
-an a0
40 -40
50 50
-60 -60
CF 1.75 GHz 1001 pts Span 20.0 MHz CF 1.75 GHz 1001 pts Span 20.0 MHz
Marker Markar
Type | Ref | Tre | X-value | v-value | Function | Function Result | Type | Ref | Trc | X-value | v-value | Function | Function Result
ML T 175012 GHz 16.23 dam a8 down 9, M1 1 1.75004 GHz 15.54 dam nlE. down 57 MHz
TL 1 1745065 GHz -10.08 dém nds T1 1 1.744985 GHz -10,30 dém n 26.00 d&
T2 1 1754895 GHz -10.03 dém q factor T2 1 1764855 GHz 10,68 dBm Q factor 177.3

( X

TEL : 886-3-327-3456
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. :FG021246-01B

LTE Band 4

Lowest Channel / 15MHz / QPSK

Lowest Channel / 15MHz / 16QAM

(=]

trum =
Ref Level 30.00 Gbm  Offsel 12,10 OB = RBW 300 kHz RefLevel 30.00 dbm  Offset 12,10 0B & RBW 300 kHz
o At 30d8 SWT 25345 @ YBW 1 MHZ  Mode Auto FFT e At 30dB SWT  2S.3pS @ VBW  1MHZ  Made duto FFT
SGL Count 100/100 SGL Count 100/100
[@1Pk Max | CEEn
GLE 14.90 abm) MIL] 14.00 dpm)
2 1.7145330 GHz 0 1.7228050 GHz
= 26.00 dp| = 26.00 dp|
o L P 14.476000000 MHz . ek gl 14206000000 MHz
f 118.4) 121.9]
ad od /
{ !
-0 d ¢ -10di ¥
! ]
20 d = v = 20 di (S v
. AN [ N TR P E ]
il = 0
an -a0
50 -50
60 &0
CF 1.7175 GHz 1001 pts Span 30.0 MHz CF 1.7175 GHz 1001 pts Span 30.0 MHz
Marker Markar
Type | Ref | Tre | X-value | v-value | Function | Function Result | Type | Ref | Trc | X-value | v-value | Function | Function Result
ML T 1.714533 GHz 14.90 dem a8 down 14,476 MHz M1 1 1.722805 GHZ 14,80 dam nlE. down 14,206 MHz
T Fy 1710277 GHz -11.07 dem nds 26,00 ds T L 1.710337 GHz -10.79 dBm I 26,00 ds
T2 1 1724753 GHz -10.47 dBm q factor 118.4 T2 1 1.724543 GHz -10.02 dBm q factor 1213

( )|

Middle Channel /

15MHz / QPSK

Middle Channel / 15MHz / 16QAM

( )|

Trum o= o=
Ref Level 30.00 0Bm  Offset 12,10 0B & RBW 300 kHz RefLevel 30.00 cBm  Offset 12,10 OB & RBW 300 kHz
= ALt 30ds SWT 25.3 s = VBW 1 MHz  Mode Auto FFT p ATL 30d8 SWT 25.3 ps = VBW 1MHZ  Mode 4uto FFT
SGL Count 100/100 SGL Count 1007100
[@1Pk Max | CEEn
™M1[1] 15.74 dBm) MI[1] 14.04 dBm)
2 1.7313910 GHz - 1.7335400 GHz
= ndp 26.00 dp| = ndB 26.00 dp|
0 S e S B P, 14.326000000 MHZ 0 P AN Bl o 14.416000000 MHZ
T Q factor 120.9 ] Q fac 120.3
( /
0 di O d
) -
-10d - 10 df }V
/ \
¥ < =
Ly Ve A A,
40 -40
=0 -50
60 -60
CF 1.7325 GHz 1001 pts Span 30.0 MHz CF 1.7325 GHz 1001 pts Span 30.0 MHz
Marker Markar
Type | Ref | Tre | X_value | Y-value | Function | Function Result | Type | Ref | Tre | X_value |___¥-value | Function | Function Result |
ML 1 1,731391 GHz 15.74 dBm nd@ down 14,326 MHz ML 1 1.733548 GHz 14,84 dBm ndlf. down 14,416 MHz
TL 1 1725307 GHz -10.43 dém nds 26.00 d& T1 1 1.726247 GHz 11,27 dém nds 26.00 d&
T2 1 1739633 GHz -10.20 dém q factor 120.9 T2 1 1.739663 GHz 10,69 dBm Q factor 120.3

( X J

Highest Channel / 15MHz / QPSK

Highest Channel / 15MHz / 16QAM

trum

(=]

Ref Level 30.00 dBm

Offsel 12,10 0B w RBW 300 kHz

(=]

RefLevel 30,00 cBm  Offset 12,10 0B & RBW 300 kHz
B

o At 30d8 SWT 25345 @ YBW 1 MHZ  Mode Auto FFT e At 30dB SWT  2S.3pS @ VBW  1MHZ  Made duto FFT
SGL Count 100/100 SGL Count 100/100
[@1Pk Max | CEEn
™M) 15.02 dBm) MI1] 14.24 dBm)
0 1.7484290 GHz - 1.7471100 GHz
< 26.00 dB) - ;1 ndB. 26.00 dB)
LS 4 Y LY. -
" S J 14116000000 MHz w parm, . A e T 14176000000 MHz
f Q factor 123.9 i q factor Y 123.2
od ] ot f %I
104 i 10 di i b5
/ / \
- | 1
- N T =
A S - 0 AN (Y
40 -40
50 50
60 60
OF 1.7475 GHz 1001 pts Span 50.0 MHz OF 1.7475 GHz 1001 pts Span 50.0 MHz
Marker Markar
Type | Ref | Tre | X-value | x-value Function Function Result | Type | Ref | Trc | X-value | v-value | Function | Function Result
ML T 1,748429 GHz 15.82 dam a8 down 14,116 MHz M1 1 1.74711 GHz 14,24 dBm nlE. down 14,176 MHz
T Fy 1740427 GHz -10.31 dem nds 26,00 ds T L 1.740427 GHz -11.79 dBm I 26,00 ds
T2 1 1754543 GHz -5.86 d8m q factor 123.9 T2 1 1.754803 GHz -11.00 dém q factor 123.2

( )|

( X J

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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ssamonias. FCC RADIO TEST REPORT

Report No. :FG021246-01B

LTE Band 4

Lowest Channel / 20MHz / QPSK

Lowest Channel / 20MHz / 16QAM

trum = =
Ref Level 30.00 Gbm  Offsel 12,10 OB = RBW 300 kHz RefLevel 30.00 Gbm  Offset 12,10 0B & RBW 300 kHz
fo Art 30ds SWT 37.8 ps @ YBW 1 MHZ  Mode Auto FFT po Att 30d8 SWT 37.Bps @ VAW 1 MHZ  Mode auto FFT
SGL Count 100/100 SGL Count 1004100
[@1Pk Max | CEEn
w1 15.00 dBm) L] 13,40 dBm|
2 1.7191210 GHz - 1.7170830 GHz
= ndp 26.00 dp| = ™1 ndB 26.00 dB)
0 Pk, P A B e pn 1B.701000000 MHz . B R alrmna B 1B.781000000 MHz
’r afa 91.9 7 aQ fac 914
ad | 04 / L
10 d ¥ 10 df ‘!-
J ] [
20 df - 20 d ,
e o 7 =W Wiy
N vy e Loy R
. n ’_,3%\\,\_,», e v v Ynn
a0 40
-50 -50
60 -60
GF 1.72 GHz 1001 pts Span 40.0 MHz CF 1.72 GHz 1001 pts Span 40.0 MHz
Marker Markar
Type | Ref | Tre | X-value | v-value | Function | Function Result | Type | Ref | Trc | X-value | v-value | Function | Function Result
ML T 1.719191 GHz 15.08 dam a8 down 18,701 MHz M1 1 1.717083 GHZ 13,43 dam nlE. down 18,781 MHz
TL 1 1710609 GHz -11.68 dém nds 26.00 d& T1 1 1.710529 GHz 13,08 dém nd: 26.00 d&
T2 1 1720311 GHz -10.12 dém q factor 919 T2 1 1.720311 GHz 10,68 dBm Q factor 914

( )| ]

( X J

Middle Channel / 20MHz / QPSK

Middle Channel / 20MHz / 16QAM

Trum o= o=
Ref Level 30.00 CBm  Offset 12,10 0B = RBW 300 khz RefLevel 30.00 dBm  OFfset 12,10 0B @ RBW 300 kHz
o At 30d8 SWT 37845 @ YBW  1MHZ  Mode Auto FFT e At 30dB SWT 378 S @ VBW 1MHZ  Made duto FFT
SGL Count 100/100 SGL Count 1007100
[@ 19K Max | CEEn
™M1[1] 14.01 dBm) MI[1] 13.17 dBm)
2 1.7341380 GHz 0 1.7315810 GHz
= ndp 26.00 dp| = M1 ndB 26.00 dp|
A, VB P 19.061000000 MHz A 0 B an 19101000000 MHz
0 Ij Q |::’-er v 91.0 0 7 v Q r;.}-’..r"nwﬁl 90.7
.y o /
o o
-0 d 10 d
h 7
20 di L Lt 20 di A
Fr A o I =
Y e Vi T N AN
i | Ry e "l AL A
40 -40
50 -50
60 &0
CF 1.7325 GHz 1001 pts Span 40.0 MHz CF 1.7325 GHz 1001 pts Span 40.0 MHz
Marker Marker
Type | Ref | Tre | X_value | Y-value Function Function Result | Type | Ref | Tre | X_value |___¥-valwe | Function | Function Result
ML 1 1,734138 GHz 14.01 dBm nd@ down 19,061 MHz ML 1 1731881 GHz 13,12 dam ndlf. down 19,101 MHz
T1 1 1.72283 GHz -11.66 dBm ndB 26.00 dB T1 1 1.72299 GHz -12.97 dBm nds 26.00 dB
T2 1 1.741891 GHz -12.31 dém q factor 910 T2 1 1.74209 GHz -13.05 dm q factor 50.7

( )| ]

( X J W

Highest Channel / 20MHz / QPSK

Highest Channel / 20MHz / 16QAM

trum = =
Ref Level 30.00 Gbm  Offsel 12,10 OB = RBW 300 kHz RefLevel 30.00 Gbm  Offset 12,10 0B & RBW 300 kHz
fo Art 30ds SWT 37.8 ps @ YBW 1 MHZ  Mode Auto FFT po Att 30d8 SWT 37.Bps @ VAW 1 MHZ  Mode auto FFT
SGL Count 100/100 SGL Count 1004100
[@1Pk Max | CEEn
MI[1] 14.15 dBm) MI[1] 13.28 dBm|
. 1.7435610 GHz - 1.7377670 GHz
< ndB. 26.00 dB) - M1 ndB. 26.00 dB)
) . e OB, 19.061000000 MHz Ko anla U 18.861000000 MHz
0 f A tactor 91.5 10 f e (A AN, 92.1
|
od { od ' 1
10 d < 1c -10 di i
/ L / \
-20 ¢ 3 -20d y
g o = L= n 1
P PR oy e A tn
pe ] e PRV
o - .y g APl
40 -40
50 50
-60 -60
CF 1.745 GHz 1001 pts Span 40.0 MHz CF 1.745 GHz 1001 pts Span 40.0 MHz
Marker Markar
Type | Ref | Tre | X-value | v-value | Function | Function Result | Type | Ref | Trc | X-value | v-value | Function | Function Result
ML T 1.743561 GHz 14.15 dam a8 down 19,061 MHz M1 1 1737767 GHZ 13,23 dam nlE. down 18,861 MHz
TL 1 173549 GHz -11.53 dém nds 26.00 d& T1 1 1.735609 GHz 12,87 dém nd: 26.00 d&
T2 1 175485 GHz -11.70 dém q factor 915 T2 1 1.764471 GHz 12,53 dBm Q factor 52.1

)i I W

( X J

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. :FG021246-01B

Occupied Bandwidth

Mode LTE Band 4 : 99%0BW(MHz)

BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz

Mod. QPSK |16QAM| QPSK 16QAM QPSK |16QAM QPSK |16QAM| QPSK |16QAM| QPSK |16QAM
LowestCH | 1.10 | 1.09 | 271 | 273 | 451 | 449 | 9.03 | 897 | 13.31 1346  17.78 | 17.86
Middle CH 1.09 | 1.09 | 270 | 271 | 449 | 450 | 897 | 9.01 | 13.43 | 13.37 | 17.86 | 17.74
HighestCH | 1.09 | 1.09 | 272 | 2.70 | 448 | 450 | 9.07 | 9.03 | 13.37 | 13.40 | 17.90 | 17.78
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